
215 ZPCE 2016 216 ZPCE 2016

SP
AR

E 
PA

RT
S

ZP
C

E:
 re

co
m

m
en

de
d 

sa
le

s 
pr

ic
e 

va
lid

 fr
om

 0
1/

01
/2

01
6 

th
ro

ug
h 

30
/0

9/
20

16

Spare parts

RV 5470

3

6 5

8

7

10

1

4

11

14

16

17

18

19

2324

26

2
20

27

31

9 21

13

32

33

34

35

36

12

22

25

28 29 30

37

15 Réference SE / Assy #    Désignation SE /                         
Assy Name

WR000034 RV5470 SPARES

No Référence 
/ Part # Désignation / Description Qty

1 R0539700 FLOTTEUR COMPLET 1
2 R0608500  VIS 4*16 mm A4  (*5) 1
3 R0531201 COQUE COMPLETE 4WD BLANCHE 1
4 R0517500  GUIDE FLUX 1
5 R0517600 GRILLE VORTEX 1
6 R0517000  HELICE V 1
7 R0517400 SUPPORT BROSSE (*2) 1
8 R0518701 PONTER BROSSE BLANC 1
9 R0567800 GOUPILLE 3*16 mm (*5) 1

10 R0565600 CONNECTEUR 4 PTS 1
11 R0636201 BANDAGE GD NOIR ZODIAC 4
12 R0516800 CABLE FLOTTANT 18M 1
13 R0636501 POIGNEE RAL9022 LS 1
14 R0636001 JANTE GDE R9022 ZODIAC 4
15 R0637100  COFFRET COMMANDE TYPE 3V 1
16 R0638000  BLOC MOTEUR TYPE C 1
17 R0638400 TRAPPE RV5470 1
18 R0636700 PALIER ROUE ZODIAC 4
19 R0638800 BROSSE TYPE 2 R9022 ZODIAC (*2) 1
20 R0567900 LIEN SERRAGE CABLE FLOTT(*5) 1
21 R0518800 PIGNON 27 DENTS (*2) 1
22 R0518100 BUMPER A ROULETTE (*2) 1
23 R0636600 FILTRE DEBRIS FIN 100µ V 1
24 R0517700  SUPPORT FILTRE V 1
25 R0517200 TRANSMISSION 4
26 R0638700 VERROU TRAPPE PMS108 1
27 R0516700 VIS 4*12 mm (*5) 1
28 R0638900  VIS 4*25 mm (*5) 1
29 R0639000  PIGNON 17 DENTS (*2) 1
30 R0639100  PALIER EXTERIEUR (*2) 1
31 R0639200 VIS 2.9*9.5 mm(*5) 1
32 R0565000 POIGNEE CHARIOT 1
33 R0565200 TUBE CHARIOT 1
34 R0565100 ROUES CHARIOT(*2) 1
35 R0564900 PIECES ACCESSOIRE CHARIOT 1
36 R0564800  EMBASE CHARIOT 1
37 R0540300  PROTECTION ROUE 2

RV5470 SPARES

Nom
Name

Tolérances / Normes :
Tolerances / Standard :

1 2

87654321

A

B

C

D

C

B

A

Désignation
Dwg Name

Modifications
Modifications

A3

Plan No.
Dwg No.

Format
Format

Echelle
Scale

Appr. Qualité
Quality Appv'd

Révision
Issue

ZODIAC Pool Care Europe
Z.A. de la Balme 31450 BELBERAUD -FRANCE-

Appr. Projet
Project Appv'd

Vérification
Checked

Préparé par
Prepared by

Date
Date

Nom
Name

Ce document est la propriété de ZODIAC Pool Care Europe S.A. 
Il ne peut être ni reproduit ni communiqué à des tiers sans
autorisation écrite d'une personne mandatée spécialement à cet 
effet par la dite société.
This document is the property of ZODIAC Pool Care Europe S.A.
It shall no be reproduced or transmitted to a third party 
without prior written consent of the said company.

E

D

F

G

H H

G

F

D

E

A

B

C

9 10

10987654321

Sheet :  1 / 1

 

Nom
Name

Tolérances / Normes :
Tolerances / Standard :

1 2

87654321

A

B

C

D

C

B

A

Modifications
Modifications

1:10 A3

Plan No.
Dwg No.

Format
Format

Echelle
Scale

Appr. Qualité
Quality Appv'd

Date
Date

Révision
Issue

LKF

ZODIAC Pool Care Europe
Z.A. de la Balme 31450 BELBERAUD -FRANCE-

Appr. Projet
Project Appv'd

Vérification
Checked

Date
Date

Nom
Name

Ce document est la propriété de ZODIAC Pool Care Europe S.A. 
Il ne peut être ni reproduit ni communiqué à des tiers sans
autorisation écrite d'une personne mandatée spécialement à cet 
effet par la dite société.
This document is the property of ZODIAC Pool Care Europe S.A.
It shall no be reproduced or transmitted to a third party 
without prior written consent of the said company.

E

D

F

G

H H

G

F

D

E

A

B

C

9 10

10987654321

29.08.14

XXX XX.XX.14

XXX

XXX XX.XX.14

XX.XX.14

A          Création du plan

 

LKF

Révision
IssueWR000034 A

29.08.14

Position Description Reference Public price 
ex.VAT Euros

1 Float R0539700 12,68

2 Screw 4*16mm (set of 5) R0608500 1,05

3 Main housing 4wd white R0531201 105,00

4 Flow outlet R0517500 8,97

5 Motor screen R0517600 2,60

6 Propeller R0517000 5,17

7 Brush roller R0517400 34,65

8 Roller support white R0518701 2,56

9 Motor block shaft pin (set of 5) R0567800 3,99

10 Floating cable plug R0565600 30,47

11 Tire large black zodiac R0636201 9,44

12 Floating cable 18m R0516800 210,00

13 Handle ral9022 ls R0636501 8,97

14 Rim large r9022 zodiac R0636001 9,44

15 Control unit type 3v R0637100 367,50

16 Motor block type c R0638000 315,00

17 Cover rv5470 R0638400 52,50

18 Wheel bushing zodiac R0636700 3,50

19 Brush (set of 2) R0638800 55,00

20 Floating cable clamp (set of 5) R0567900 3,36

21 Drive gear (set of 2) R0518800 7,31

22 Roller (set of 2) R0518100 25,20

23 Fine filter v R0636600 47,25

24 Filter canister support R0517700 21,47

25 Transmission R0517200 17,59

26 Cover latch grip pms108 R0638700 2,56

27 Screw 4*12 mm (set of 5) R0516700 1,31

28 Screw 4*25 mm (set of 5) R0638900 2,21

29 17 Gear (*2) R0639000 6,91

30 Outer bearing (*2) R0639100 2,56

31 Screw 2.9*9.5 Mm (set of 5) R0639200 1,05

32 Caddy handle R0565000 18,88

33 Caddy tube R0565200 30,98

34 Caddy wheels (*2) R0565100 30,98

35 Caddy accessories R0564900 19,43

36 Caddy base R0564800 30,98

37 Cover wheels protection R0540300 4,36

ccailleau
Rectangle 


